JIG SAW  4300BA /4300BV

'II! l! AI! ! !'!

A




Item Part No. Item Part No.
No. No. Used Description No. No. Used Description
1 335018-5 1  Slider Support 43  941051-3 1 Flat Washer 4 (Type 2 & 3)
2 334018-2 1 Slider 44  942051-6 1 Spring Washer 4
3 943052-7 2 Toothed Lock Washer 4 45 922137-2 1 Hex Socket Head Bolt M4x20
4 251263-3 2 (+) C.H.Screw M4x12
5  342483-1 1 Slider Plate 46  411094-4 1 Handle (R) (4300BA)
6 961004-6 1 Retaining Ring S-8 411398-4 1 Handle (R) (4300BV)
7 212010-7 1 Needle Bearing 607
8 911221-8 2 Pan Head Screw M5x16 (With Washer) 47  263002~9 1 Rubber Pin &
9  163021~4 1 Crank 48 911153-9 2 Pan Head Screw M4x28
10 961018-5 2 Stop Ring E-5 49  253192-6 1 Flat Washer 14 (Added) *
11 253077-6 2 Flat Washer 6 50 911223-4 4 Pan Head Screw M5x16
12 313014-3 1 Balance Plate S1 643550-8 2 Brush Holder Cap 5-8
13 221160-7 1 Helical Gear 51
14 212005-0 2 Needle Bearing 810 52  181020-4 2 Carbon Brush CB-50
15 253076-8 1  Flat Washer 8 181500-0 2  Auto Cut Off Carbon Brush
16 911116-5 4 Pan Head Screw M4x12 (With Washer) CB-60 (Optional)
17 32312210 1 Gear Shaft
18 442013-9 1  Packing 53 * 1 Motor Housing (With Brush Holder
19 622012-9 .1 Field Assembly (With Items 31 & 58) 643556-6 x 2, Set Screw MSx8
20 925268-6 2 (+) Hex Bolt M5x45 913206-0 x 2 & Item 47)
21 211031-6 1  Ball Bearing 608LLB 54 664013-1 1 Cord With Plug 2P-18-2.5
22 * 1 Armature Assembly 55  682502-4 1 Cord Guard
(Assesbled Items 21-24) 56 687002-9 1 Strain Rellef
23 * 1 Fan 68 57 911131-9 2 P.H.Screw M4x18 (With Washer)
24 211031-6 1 Ball Bearing 608LLB 58 654018-9 2 Garter Spring
25 263002-9 1 Rubber Pin 4 59  931102-0 2 Hex Nut M4
26 343087-2 1 Baffle Plate (Fan Guide)
27 156167-3 1  Gear Housing 60 651225-5 1 Switch (4300BA) (New)
(Includes Spring Pin 3-8 951051-5 651204-3 1 Switch (4300BA) (014)
X 2 & Item 25) 651220~5 1 Switch 8A (4300BV) (New)
28 911146-6 4 Pan Head Screw M4x25 (With Washer) 651314-6 1 Switch 6A (4300BV) (01d)
©29 | 911136-9 4 Pan Head Screw M4x20 (With Washer)
30 953106-2 4 Rivet 0-5 61 285403-1 1 Bearing Cover (Type 1) *
31  654501-6 2 Solderless Connector P-1.25 62 91l1l6-5 2 Screw Mdx12 (With Washer) {Type 1) *
32 156168-1 1 Gear Housing Cover (With Plane 63 941052-1 2 Flat Washer 4 (Type 1) *
Bearing 8 214001-4 x 2, Felt
443008-5 & Flat Washer 253778-6) 64 411093-6 1 Handle (L) (4300BA)
33  325125-2 1 Blade Holder 411397-6 1 Handle (L) (4300BV)
34 334032-8 1 Blade Set
35 942051-6 1 Spring Washer 4 100 922107-1 1 Hex Socket Head Bolt M4x8
36 922112-8 1 Hex Socket Head Bolt M4x10 101  271601-3 1  Knob 20
37 922117-8 1 Head Socket Head Bolt M4x12 102 323223-6 1 Circular Guide Pin
200 652008-6 2-4 (+)Pan Head Screw M3.5x7
38 164111-6 1 Base (Type 1) (Discontinued) (With Washer)
164491-0 1 Base (Type 2 & 3) 201 654037-5 2-4 Insulated Eye Terminal FV1.25-M3
202 654509-0 1 Closed End Connector 2-SD
39  257903-1 1 Stop Ring E 2.3 (Type 2 & 3) 203  652030-3 4 (-)Set Screw M3x7.5
40 321090-3 1 Roller (Type 2)
321742-6 1 Roller (Type 3) Accessories
400 ——-- 1 Jig Saw Blades
41  256619-5 1 Pin 3 (Type 2) (See Catalogue for Details)
256644-6 1 Pin 3 (Type 3) 401  132276-2 1 Blade Clamp Assembly
(Includes Item 100)
42 312350-4 1 Clamp Plate (Type 1) 402  783201-2 1 Hex Wrench
133100~2 1 Back Roller Assembly (Type 2)(Discontinued) | 403 123030-5 1 Circular Guide Assembly
(Includes Type 2 Items 39-41) (Includes Items 101 & 102)
134273~4 1 Back Roller Assembly (Type 3) 404 164113-2 1 .Guide Rule
{Includes Type 3 Items 39-41) 405 122173-0 1 Jig Saw Stand

2 MODEL 4300BA
2 MODEL 4300BV

* SEE SERVICE CHANGE



	4300BA, 4300BV - PAGE 1
	4300BA, 4300BV - PAGE2

